Spare parts catalogue

Issimo City MY 23
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ISSIMO CITY ISSIMO CITY

Standard Green Classic Blue
SG CB

ISSIMO CITY ISSIMO CITY
Standard Red Classic White
SR cw

_ 0 - Modelli 0_ISSIMO_CITY_MY23




# Code Description Specification UM Qty
1 109486001 ENGINE COVER RIGHT E23 EM103 CL pz 1
2 109825001 SCREW 6X16 UNI 5931 pz 3
3 09037001 COVER ENGINE LEFT E23 EM103 CL pz 1
4 109826001 SCREW 6X45 UNI 5931 pz 2
5 00340005 WASHER-SPACE pz 2
6 08854001 REAR SHOCK ABSORBER E23 EM1 03 - CL pz 2
7 00054005 SCREW M10x45 pz 2
8 100341005 WASHER 10 pz 2
9 00052005 SCREW-SOCKET CONVEX HEAD 8X30 pz 2
10 109915001 O RING E32 EM103 CL pz 1
11 | 00060005 WASHER M8 UNI 6592 pz 4
12 08839001 REAR SWINGARM LEFT E23 EM1 03 - CL pz 1
13 | 08840001 REAR SWINGARM RIGHT E23 EM1 03 - CL pz 1
14 09833001 PIN E23 EM1 03 CL pz 2
15 | 09728001 SCREW M8X120 pz 2
16 | 08955001 SCREW M8X155 pz 2
17 | 00067005 NUT-LOCK 8 pz 4
18 V0122001 CHAIN ??GRINDER BOTTOM E23 EM103 CL pz 1
19 | 08971001 RUBBER DAMPER 8X20X20X18 pz 2
20 |09892001 SOCKET E23 EM1 pz 2
21 |V0121001 CHAIN ??GRINDER TOP E23 EM103 CL pz 1
22 08319005 PLATE pz 1
23 | 00047005 SCREW M6x25 pz 3
24 |08877001 PINION 420-Z14 E23 EM1 03 - CL L1 pz 1
24 V0097001 PINION 420-Z15 E23 EM1 03 - MC L3 pz 1
25 |V0176001 SOCKET E23 EM1 03 CL pz 1
26 |08876001 CHAIN ??E23 EM1 03 CL pz 1
27 |08875001 ENGINE ELETTRICO 3KW E23 EM1 03 CL pz 1
28 108858001 WELDED CENTRAL STAND E23 EM1 03 - CL pz 1
29 [09691001 PLASTIC VIBRATION DAMPER CENTRAL STAND pz 1
30 |08939001 BOLT MAIN STAND E23 EM1 pz 1
31 09692001 SNAP RING D10 EST. E23 EM1 03 CL pz 2
32 09535001 CENTRAL STAND BRACKET E23 EM1 03 - CL pz 1
33 | 04650005 EXTERNAL KICKSTAND SPRING CAB pz 1
34 | 04651005 INTERNAL KICKSTAND SPRING CAB pz 1
35 109686001 BEARING 35X17X10 pz 2

0 - Modelli
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1 - Front frame




# Code Description Specification UM Qty

1 08830003 FRAME ISSIMO CITY EM1 E23 pz 1
2 108834001 FRAME FIXING BRACKET E23 EM103-CL pz 1
3 02540005 SCREW-SOCKET CONVEX HEAD 6X16 pz 2
4 08864001 HEADSET KIT E23 EM1 03 - CL pz 1
5 00987005 SCREW-SOCKET CONVEX HEAD 10X40 pz 4
6 08852001 AXLE SWINGARM E23 EM1 03 CL pz 1
7 100341005 WASHER 10 pz 4
8 100807005 WASHER 6X12 pz 2
9 04633005 WASHER pz 4
10 |09681001 SCREW M10X12XL16 pz 4
11 | 09682001 SOCKET IGUS pz 2
12 | 00047005 SCREW M6x25 pz 3
13 09459001 RIGHT LOWER FLOOR SUPPORT E23 EM1 03 CL pz 1
14 109485001 LEFT LOWER FLOOR SUPPORT E23 EM1 03 CL pz 1
15 09894001 PROTECTION STEERING HEAD LOADER E23 EM1 pz 1
16 09972001 PROTECTIVE STICKER pz 1
17 09880001 BUFFER BRACKET E23 EM1 03 — CL pz 1
18 109879001 PLASTIC VIBRATION DAMPER BUFFER BRACKET pz 3
19 109458001 BRACKET FRONT E23 EM1 pz 1
20 | 00046005 SCREW M6x20 pz 2
21 | 09746001 SEEGER RING D17 EXT. E23 EM1 03 - CL pz 2
22 | 00064005 NUT-LOCK 6 LOW pz 2

_ 1 - Front frame 1_ISSIMO_CITY_MY23
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# Code Description Specification UM Qty

1 /08857001 REAR FRAME LOWER E23 EM1 03 CL pz 1
2 109807001 REAR COMPARTMENT COVER E23 EM1 pz 1
3 09787001 REAR FRAME TOP E23 EM1 03 CL pz 1
4 109788001 REAR FRAME COVER RIGHT EM1 pz 1
5 09789001 REAR FRAME COVER LEFT EM1 pz 1
6 09086001 SCREW 4X16 pz 22
7 104987005 SCREW pz 4

2 - Rear frame
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_ 3 - Front fork 3_ISSIMO_CITY_MY23




# Code Description Specification UM Qty
1 08846001 COMPLETE FRONT FORK E23 EM1 03 - CL pz 1
2 04311005 AMBER CURVED PERFORMANCE REFLECTOR pz 2
3 V0296001 TCEI M8X25 8.8 STEERING PLATE FORK 08846001 pz 4
4 V0295001 STEERING PLATE+STEERING TUBE FORK 08846001 pz 1
5 V0308001 LEFT FORK LEG 08846001 pz 1
6 V0309001 RIGHT FORK SHIELD 08846001 pz 1
7 V0293001 O-RING FORK 08846001 pz 2
8 V0294001 ROD CAP FORK 08846001 pz 2
9 V0297001 ROD CAP+0O-RING FORK 08846001 pz 2
10 |Vv0299001 COMPLETE ROD FORK 08846001 pz 2
11 |V0300001 DUST COVER FORK 08846001 pz 2
12 |Vv0301001 SNAP RING FORK 08846001 pz 2
13 |Vv0302001 OIL SEAL FORK 08846001 pz 2
14 |Vv0298001 RIGHT SHEATH FORK 08846001 pz 1
15 |Vv0307001 LEFT SHEATH FORK 08846001 pz 1
16 V0304001 WASHER FORK 08846001 pz 2
17 |V0303001 TCEI M8X30 8.8 FORK 08846001 pz 2
18 V0310001 SEEGER GB894.1-86 FORK 08846001 pz 2

_ 3 - Front fork 3_ISSIMO_CITY_MY23
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4 - Rear suspension / Engine




# Code Description Specification UM Qty
1 09486001 ENGINE COVER RIGHT E23 EM103 CL pz 1
2 09825001 SCREW 6X16 UNI 5931 pz 3
3 09037001 COVER ENGINE LEFT E23 EM103 CL pz 1
4 09826001 SCREW 6X45 UNI 5931 pz 2
5 00340005 WASHER-SPACE pz 2
6 08854001 REAR SHOCK ABSORBER E23 EM1 03 - CL pz 2
7 00054005 SCREW M10x45 pz 2
8 00341005 WASHER 10 pz 2
9 00052005 SCREW-SOCKET CONVEX HEAD 8X30 pz 2
10 | 09915001 O RING E32 EM103 CL pz 1
11 | 00060005 WASHER M8 UNI 6592 pz 4
12 08839001 REAR SWINGARM LEFT E23 EM1 03 - CL pz 1
13 | 08840001 REAR SWINGARM RIGHT E23 EM1 03 - CL pz 1
14 |09833001 PIN E23 EM1 03 CL pz 2
15 09728001 SCREW M8X120 pz 2
16 | 08955001 SCREW M8X155 pz 2
17 | 00067005 NUT-LOCK 8 pz 2
18 |Vv0122001 CHAIN ??GRINDER BOTTOM E23 EM103 CL pz 1
19 | 08971001 RUBBER DAMPER 8X20X20X18 pz 2
20 109892001 SOCKET E23 EM1 pz 2
21 |Vv0121001 CHAIN ??GRINDER TOP E23 EM103 CL pz 1
22 108319005 PLATE pz 1
23 | 00047005 SCREW M6x25 pz 3
24 08877001 PINION 420-Z14 E23 EM1 03 - CL L1 pz 1
24 |V0097001 PINION 420-Z15 E23 EM1 03 - MC L3 pz 1
25 |VvV0176001 SOCKET E23 EM1 03 CL pz 1
26 |08876001 CHAIN ??E23 EM1 03 CL pz 1
27 108875001 ENGINE ELETTRICO 3KW E23 EM1 03 CL pz 1
28 |08858001 WELDED CENTRAL STAND E23 EM1 03 - CL pz 1
29 V0212001 VIBRATION DAMPER CENTRAL STAND D20X20 pz 1
30 [08939001 BOLT MAIN STAND E23 EM1 pz 1
31 09692001 SNAP RING D10 EST. E23 EM1 03 CL pz 2
32 | 09535001 CENTRAL STAND BRACKET E23 EM1 03 - CL pz 1
33 | 04650005 EXTERNAL KICKSTAND SPRING CAB pz 1
34 |04651005 INTERNAL KICKSTAND SPRING CAB pz 1
35 09686001 BEARING 35X17X10 pz 2
36 |00045005 SCREW-SOCKET CONVEX HEAD 6X16 pz 2
37 | 00583005 NUT-LOCK 8 LOW pz 2
38 |09153001 BOLT E23 EM1 pz 1

4 - Rear suspension / Engine
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_ 5 - Handlebars / Controls S_ISSIMO_CITY_MY23




# Code Description Specification UM Qty
1 08843001 LOWER HANDLEBAR SUPPORT E23 EM1 03 - CL pz 1
2 08844001 UPPER HANDLEBAR SUPPORT E23 EM1 03 - CL pz 1
3 08894001 HOLDER INSTRUMENT E23 EM1 pz 1
4 08845001 HANDLEBAR @22 Sp.2 E23 EM103 - CL pz 1
5 08895001 WINDSHIELD E23 EM1 03 - CL pz 1
6 08925001 LEFT HANDLEBAR SWITCH E23 EM1 03 - CL pz 1
7 08926001 RIGHT HANDLEBAR SWITCH E23 EM1 03 - CL pz 1
8 08927001 LEFT HAND GRIP E23 EM1 03 - CL pz 1
9 08969001 REARVIEW MIRROR RIGHT E23 EM1 pz 1
10 | 08970001 REARVIEW MIRROR LEFT E23 EM1 pz 1
11 00141005 SCREW M8x40 UNI 5931 pz 1
12 09823001 DISC PLASTIC. 5.3X10X1 E23 EM1 03 CL pz 4
13 | 00067005 NUT-LOCK 8 pz 1
14 | 09664001 BRACKET INDICATOR RIGHT E23 EM1 pz 1
15 09665001 BRACKET INDICATOR LEFT E23 EM1 pz 1
16 | 08722005 SCREW 5X25 TBB UNI 7380-1 pz 4
17 |V0073001 COVER FRONT E23 EM1 03 pz 1
18 08928001 DASHBOARD E23 EM1 03 - CL pz 1
19 109518001 RUBBER CABLE GLANDS DK-TPES8/12/16-3 BLACK pz 4
20 109086001 SCREW 4X16 pz 2
21 | 00042005 SCREW-FLANGED 5X16 pz 1
22 100267005 NUT-LOCK 5 LOW pz 1
23 | 00046005 SCREW M6x20 pz 4
24 09830001 RUBBER NUT M5 WINDSHIELD E23EM103 CL pz 4
25 | 04865005 WASHER pz 4

_ 5 - Handlebars / Controls S_ISSIMO_CITY_MY23




_ 6 - Front bodywork 6_ISSIMO_CITY_MY23




1 09038001 FLAP COVER RIGHT E23 EM1 pz 1
2 109039001 FLAP COVER LEFT E23 EM1 pz 1
3 109052001 BAG HOOK E23 EM1 03 pz 1
4 109750001 CLOSURE INSIDE E23 EM1 03 CL pz 1
5 09749001 CLOSURE OUTSIDE E23 EM1 03 CL pz 1
6 09047001 FRONT FAIRING E23 EM1 03 CL pz 1
7 |B1100117005 LOCK WASHER 4.5X11X1.2 pz 4
8 109488001 GLOVE BOX FRONT LEFT E23EM103 pz 1
9 09048003 FRONT FAIRING E23 EM103 BLACK MATT SG-SR pz 1
9 109048004 FRONT FAIRING E23 EM103 GREY CwW pz 1
9 09048005 COVER E23 EM103 BLUE CB pz 1
10 | 09045003 SUPPORT HEADLIGHT E23 EM103 BLACK MATT SG - SR pz 1
10 09045004 SUPPORT HEADLIGHT E23 EM103 GRAY Cw pz 1
10 |09045005 SUPPORT HEADLIGHT E23 EM103 BLUE CB pz 1
11 | 09518001 RUBBER CABLE GLANDS DK-TPE8/12/16-3 BLACK pz 2
12 109042001 FRONT FAIRING CLOSURE E23 EM1 SG - SR pz 1
12 | 09042004 FRONT FAIRING CLOSURE E23 GREY Cw pz 1
12 09042005 FRONT FAIRING CLOSURE E23 BLUE CB pz 1
13 09081003 FRONT FAIRING E23 EM103 GREEN SG pz 1
13 109081004 FRONT FAIRING E23 EM103 RED SR pz 1
13 09081005 FRONT FAIRING E23 EM103 BLACK CB-CwW pz 1
14 09040003 FRONT FENDER E23 EM103 GREEN SG pz 2
14 | 09040004 FRONT FENDER E23 EM103 RED SR pz 3
14 109040005 FRONT FENDER E23 EM103 BLACK Ccw pz 4
14 09040006 FRONT FENDER E23 EM103 BLUE CB pz 1
15 00045005 SCREW-SOCKET CONVEX HEAD 6X16 pz 4
16 | 05136005 NUT pz 2
17 | 00836005 SCREW-SOCKET CONVEX HEAD 6X30 pz 1
18 | 00255005 SCREW-SOCKET CONVEX HEAD 6X25 pz 1
19 /09086001 SCREW 4X16 pz 13
20 |V0047001 SCREW M4X20 10.9 pz 1
21 |09916001 FRONT DOOR SPRING E32-EM103-CL pz 1
22 109829001 SELF-THREADING SCREW FOR PLASTIC @4x45 pz 2
23 09976001 CABLE GUIDE BRAKE LINE E23 EM1 03 CL pz 1

6 - Front bodywork
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7 - Central bodywork




# Code Description Specification UM Qty

1 08965001 SEAT COMPLETE E23 EM1 03 CL pz 1
2 108966001 HINGE SEAT E23 EM1 pz 1
3 08967001 BOLT SEAT JOINT E23 EM1 03 CL pz 1
4 109521001 HINGE SEAT E23 EM1 pz 1
5 02540005 SCREW-SOCKET CONVEX HEAD 6X16 pz 6
6 09041003 BOTTOM COVERING E23 EM1 BLACK pz 1
7 109043003 REAR FAIRING E23 EM103 BLACK pz 1
8 109829001 SELF-THREADING SCREW FOR PLASTIC @4x45 pz 4
9 09086001 SCREW 4X16 pz 14
10 |09051001 HOLDER BATTERY CHARGER E23 EM1 03 CL pz 1
11 | 09082001 FOOTPLATE RIGHT E23 EM1 03 CL pz 1
12 09083001 FOOTPLATE LEFT E23 EM1 03 CL pz 1
13 09084003 SIDE PANEL RIGHT E23 EM103 GREEN SG pz 1
13 109084004 SIDE PANEL RIGHT E23 EM103 RED SR pz 1
13 | 09084005 SIDE PANEL RIGHT E23 EM103 GREY CwW pz 1
13 | 09084006 SIDE PANEL RIGHT E23 EM103 BLUE CB pz 1
14 09085003 SIDE PANEL LEFT E23 EM103 GREEN SG pz 1
14 /09085004 SIDE PANEL LEFT E23 EM103 RED SR pz 1
14 09085005 SIDE PANEL LEFT E23 EM103 GREY CwW pz 1
14 109085006 SIDE PANEL LEFT E23 EM103 BLUE CB pz 1
15 | 09049001 CHAIN ??GUARD E23 EM1 03 CL pz 1
16 |B1100051005 SCREW pz 2
17 |Vv0187001 SCREW M5X20 ZINCATA ISO7380 pz 1
18 V0185001 NUT M5 DIN 934 pz 1
19 02540005 SCREW-SOCKET CONVEX HEAD 6X16 pz 4

7 - Central bodywork
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8 - Rear bodywork




# Code Description Specification UM Qty
1 09036001 LICENSE PLATE HOLDER E23 EM1 03 CL pz 1
2 09989001 SADDLE CLOSURE CABLE E23 EM1 03 - CL pz 1
3 V0188001 PLATE CABLE COVER pz 1
4 08972003 GRAB HANDLE .E23 EM103 BLACK pz 1
5 08973001 LUGGAGE CARRIER E23 EM1 pz 1
6 09393001 LUGGAGE CARRIER BOTTOM E23 EM1 03 CL pz 1
7 09088003 FRAME LUGGAGE RACK E23 EM103 BLACK pz 1
8 09086001 SCREW 4X16 pz 4
9 V0082001 SPACER LUGGAGE CARRIER E23 EM1 03 CL pz 2
10 | 09518001 RUBBER CABLE GLANDS DK-TPES8/12/16-3 BLACK pz 2
11 109841001 SCREW 6X60 ISO7380 pz 3
12 | 00064005 NUT-LOCK 6 LOW pz 5
13 109842001 SCREW 6X70 ISO7380 pz 2
14 |09829001 SELF-THREADING SCREW FOR PLASTIC @4x45 pz 2
15 | 00255005 SCREW-SOCKET CONVEX HEAD 6X25 pz 2
16 | 00807005 WASHER 6X12 pz 2
17 | 00064005 NUT-LOCK 6 LOW pz 2
18 |Vv0094005 REFLECTOR RED REAR E4 pz 1
19 |00042005 SCREW-FLANGED 5X16 pz 1
20 | 03997005 SCREW pz 2
21 |09392001 SADDLE CLOSURE E23 EM1 03 - CL pz 1

_ 8 - Rear bodywork 8_ISSIMO_CITY_MY23




_ 9 - Front wheel 9 ISSIMO_CITY_MY23




# Code Description Specification UM Qty
1 |08882001 COMPLETE FRONT WHEEL E23 EM1 03 - CL pz 1
2 08883001 FRONT WHEEL CENTRAL SPACER E23 EM1 03-CL pz 1
3 00004005 SWINGARM PIN NUT pz 1
4 08885001 BEARING 32x15x9 6002-2RSH E23 EM1 03 - CL pz 2
5 108886001 SEEGER D32 INT. E23 EM1 03 - CL pz 1
6 08884001 OIL SEAL 32X20X6 E23 EM1 03 - CL pz 2
7 108880001 TIRE 80/80-16" E23 EM1 03 - CL pz 1
8 08887001 AXLE FRONT E23 EM1 03 CL pz 1
9 08835001 BRAKE DISC @220 E23 EM1 03 - CL pz 1
10 04987005 SCREW pz 5
11 | V0190001 WHEEL AXLE SPACER E23 EM1 03 - CL pz 1

9 - Front wheel
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10 - Rear wheel




# Code Description Specification UM Qty
1 08890001 COMPLETE REAR WHEEL E23 EM1 03 - CL pz 1
2 08891001 REAR WHEEL CENTRAL SPACER E23 EM1 03-CL pz 1
3 08892001 TIRE 90/80-16" E23 EM1 03 - CL pz 1
4 08885001 BEARING 32x15x9 6002-2RSH E23 EM1 03 - CL pz 2
5 108886001 SEEGER D32 INT. E23 EM1 03 - CL pz 2
6 08884001 OIL SEAL 32X20X6 E23 EM1 03 - CL pz 2
7 V0190001 WHEEL AXLE SPACER E23 EM1 03 - CL pz 2
8 00004005 SWINGARM PIN NUT pz 1
9 00063005 NUT-STOP 8 FLANGED pz 2
10 | 04987005 SCREW pz 8
11 08836001 BRAKE DISC @180 E23 EM1 03 - CL pz 1
12 | 09729001 CROWN 420-752 E23 EM1 03 - CL L1 pz 1
12 |Vv0098001 CORONA 420-749 E23 EM1 03 - MC L3 pz 1
13 | 08893001 REAR AXLE E23 EM1 03 CL pz 1
14 09320001 REAR FENDER E23 EM1 03 CL pz 1
15 | 09790001 BUSH REAR WHEEL E23 EM1 03 CL pz 2

10 - Rear wheel
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1 08906001 BATTERY 2KWH EM1 pz 1
2 108977001 INVERTER E23 EM1 03 CL pz 1
3 09030001 USB SOCKET E23 EM1 03-CL pz 1
4 V0064001 BASIC HARNESS L1 pz 1
4 |V0213001 BASIC WIRING E23 EM1 03-CL COM L3 pz 1
5 |V0120001 COVER INVERTER E23 EM1 pz 1
6 08981001 TAIL LIGHT E23 EM1 03 CL pz 1
7 104865005 WASHER pz 2
8 00042005 SCREW-FLANGED 5X16 pz 3
9 00267005 NUT-LOCK 5 LOW pz 3
10 | 09825001 SCREW 6X16 UNI 5931 pz 1
11 09748001 TEMPERATURE SENSOR E23 EM1 03 - CL pz 1
12 109747001 BLINKER E23 EM1 03 - CL pz 1
13 09086001 SCREW 4X16 pz 3
14 09027001 CHARGER E23 EM1 03 CL pz 1
15 |Vv0020005 HORN EM1 03 CL pz 1
16 | 09023001 TAIL LIGHT E23 EM1 03 CL pz 1
17 00582005 SCREW-SOCKET CONVEX HEAD 6X12 pz 4
18 09028001 DIRECTION INDICATOR E23 EM1 03-CL pz 4
19 05594005 HEADLIGHT INCLINATION ADJUSTMENT SPRING pz 1
20 |04186005 SCREW-HEXAGONAL CHEESE HEAD 6X25 pz 1
21 09823001 DISC PLASTIC. 5.3X10X1 E23 EM1 03 CL pz 2
22 V0175001 SCREW M6X16 pz 1
23 00363005 SCREW-SOCKET CONVEX HEAD 6X20 pz 2
24 105136005 NUT pz 2
25 |Vv0072001 STOPPER E23 EM1 03 CL pz 2
26 |V0074001 CONNECTION POINT E23 EM1 pz 1
27 02540005 SCREW-SOCKET CONVEX HEAD 6X16 pz 5
28 V0137001 COVER INDICATOR CABLE E23 EM1 03 pz 2
29 V0142001 NUT M10 pz 2
30 | V0586001 TENSION BAND ELASTIC CHARGER pz 1
31 109235001 LOCKS KIT E23 EM1 03 - CL pz 1
32 09832001 OBD ADAPTER pz 1
33 109881001 POWER SUPPLY CABLE L1 pz 1
33 | V0216001 BATTERY-INVERTER WIRING E23EM103-CL COM L3 pz 1
34 109831001 BATTERY CABLE 1 L1 pz 1
34 | V0215001 BATTERY WIRING1 E23 EM1 03-CL COM L3 pz 1
35 09906001 BATTERY CABLE 2 L1 pz 1
35 | V0588001 BATTERY WIRING2 E23 EM1 03-CL COM L3 pz 1
36 |09395001 RELAY - E23 EM103 - CL pz 1

11 - Main wiring
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Description Specification

37 V1802001 REMOTE CONTROL - E23 EM1 03 - CL pz 1

_ 11 - Main wiring 11_ISSIMO_CITY_MY23




_ 12 - Brake system 12_ISSIMO_CITY_MY23




# Code Description Specification UM Qty
1 08963001 REAR BRAKE PUMP ASSY E23 EM103 pz 1
2 V0555001 OIL CUP COVER BRAKE PUMP E23 EM103 pz 2
3 V0556001 COUNTERSUNK SCREW M4X12 OIL CUP COVER COVER BRAKE PUMP E23 E... pz 4
4 V0557001 REAR BRAKE PUMP LEVER E23 EM103 pz 1
5 V0558001 REAR BRAKE PUMP BRIDGE E23 EM103 pz 1
6 |V0138005 BOLT M6x35 pz 2
7 V0139005 VITE M6X22 pz 2
8 V0561001 FRONT BRAKE PUMP ASSY E23 EM103 pz 1
9 V0562001 FRONT BRAKE PUMP LEVER E23 EM103 pz 1
10 |Vv0563001 FRONT BRAKE PUMP BRIDGE E23 EM103 pz 1
11 | V0564001 FRONT BRAKE CALIPER ASSY E23 EM103 L1 pz 1
11 |V0924001 FRONT BRAKE CALIPER E23 EM103 MC L3 pz 1
12 | 08841001 FRONT POV BRAKE E23 EM1 03 - CL pz 1
13 |Vv0143005 VITE M8X26 pz 2
14 V0144005 CAPPUCCIO SFIATO OLIO pz 2
15 | 02538005 SCREW M8X25 UNI 5931 pz 2
16 | V0565001 FRONT BRAKE CALIPER PADS E23 EM103 L1 pz 1
16 |Vv0926001 FRONT BRAKE CALIPER PADS E23 EM103 MC L3 pz 1
17 | V0566001 REAR BRAKE CALIPER ASSY E23 EM103 L1 pz 1
17 |Vv0923001 REAR BRAKE CALIPER E23 EM103 MC L3 pz 1
18 08842001 REAR POV BRAKE E23 EM1 03 - CL pz 1
19 04987005 SCREW pz 2
20 |V0567001 REAR BRAKE CALIPER PADS E23 EM103 pz 1
21 108958001 BRAKE TUBE FRONT PUMP - CBS pz 1
22 08959001 BRAKE TUBE FRONT CALIPER - CBS pz 1
23 08960001 BRAKE TUBE REAR PUMP - CBS pz 1
24 08961001 BRAKE TUBE REAR CALIPER - CBS pz 1
25 100270005 FLAT COPPER WASHER pz 14
26 |Vv0568001 DISTANZIALE PINZA POSTERIORE E23 EM103 pz 1
27 | 00350005 SPECIAL BOLT BRAKING pz 5
28 05534005 VITE FRENO KL pz 2
29 V0569001 BRAKE PUMP CABLE E23 EM103 pz 2
30 |08723005 SCREW 5X40 TBB UNI 7380-1 pz 2
31 |00301005 CABLE GUIDE pz 1
32 | 07478005 SCREW pz 1
33 08807005 BRAKE PRESSURE DISTRIBUTOR pz 1

12 - Brake system
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13 - Booklets - Decal
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# Code Description Specification UM Qty

1 109339001 DECAL KIT E23 EM1 03 pz 2
2 109340001 STICKER FANTIC ELECTRIC pz 1
3 08976001 INSTRUCTION MANUAL E23 EM103 pz 1

13 - Booklets - Decal
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_ 100 - Suggested Spare Parts 100_ISSIMO_CITY_MY23




# Code Description Specification UM Qty

1 08845001 HANDLEBAR @22 Sp.2 E23 EM103 - CL pz 1
2 108969001 REARVIEW MIRROR RIGHT E23 EM1 pz 1
3 08970001 REARVIEW MIRROR LEFT E23 EM1 pz 1
4 108926001 RIGHT HANDLEBAR SWITCH E23 EM1 03 - CL pz 1
5 108927001 LEFT HAND GRIP E23 EM1 03 - CL pz 1
6 |V0562001 FRONT BRAKE PUMP LEVER E23 EM103 pz 1
7 | V0557001 REAR BRAKE PUMP LEVER E23 EM103 pz 1
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